DUCAR

Engine parts manual

Model : DUETBC261S
Straight brushcutter-25.4CC

Picture may not reflect the exact model



ENGINE

10

-

Y/4

7

)
=/

32




No. Part number Description Qty
1 GB/T2671.2 screw M5x12 3
2 | C26.1110.0000 starter assembly 1
3 [C26.1110.0200 start cover 1
4 | A25.0110.0101 eyelet 1
5 A25.0110.0005 starter rope 2,5x800 1
6 |[A62.0110.0002 starter grip 1
7 1C26.1110.0002 coil spring 1
8 [C26.1110.0001 start pulley 1
9 |[C26.1110.0003 spring. Start 1
10 | C26.1110.0004 ratchet wheel 1
11 [GB/T97.1 plate washer 1
12 | GB/T845 ST screw 4.8x16 1
13 ]1C26.0101.0200 start reel 1
14 | GB/T97.1 washer 8 1
15 | A38.0302.0200 OIL-SEAL 12x22x7 1
16 |C26.0102.0002 crank case RH side 1
17 | C26.0102.0003 gasket \ crank case 1
18 | GB/T276-20061619 bearing 6001 2
19 [C26.1103.0100 crank shaft assembly 1

20 |GB/T1099 key 3x3.5x10 1

21 |[C26.0103.0200 bearing 6001 8x11x11 1

22 | A36.0103.0003 circlip \ Piston pin 2

23 | B25.0103.0002 piston pin 1

24 |B25.0103.0200 piston 1

25 |B25.0103.0001 piston ring 2

26 |[(C26.0101.0004 gasket \ cylinder 1

27 |[C26.1101.0001 cylinder w/butterfly valve 1

28 | GB/T2671.220060868 screw M5x20 4

29 | A45.0106.0500 Spark Plug CJ-7Y 1

30 |GB/T845 ST screw 4.2x8 2

31 |C26.1401.0004 Bouclier 1

32 | GB/T845-20055741 ST screw 4.2x10 2

33 | C26.1401.0003 couvert 1

34 | GB/T845-20051824 ST screw 4.8x16 1

35 |C26.1401.0001 top housing 1

36 |(C26.0106.0200 wire 1

37 |C43.1106.0001 Spark Plug cover 1

38 |C26.1106.0200 ignition 1

39 | GB/T2671.220060868 screw M5x20 2

40 |GB/T119.2 pin 5x10 2

41 |C26.0102.0001 crank case LH side 1




No. Part number Description Qty
42 | GB/T2671.220061082 screw M5x25 3
43 | A38.0302.0200 OIL-SEAL 12x22x7 1
44 [C26.1106.0400 magneto rotor 1
45 | GB/T6177.220054557 flange nut M8x1 1
46 |[B25.0101.0011 flat washer 2
47 |1C26.1101.0200 clutch assembly 1
48 |B25.0101.0010 washer 8 2
49 |(B25.0101.0009 bolt\ clutch 2
50 |GB/T119.2 pin @4x10 2
51 ]C26.1102.0001 fan cover 1
52 | GB/T2671.220060868 screw M5x20 4
53 [C26.1108.0100 clutch durm assembly 1
53 1G26.0108.0100 clutch durm assembly 1
54 |[GB/T893.1-20054564 circlip 35 1
55 | GB/T276 bearing 6202-2z 15x35x11 1
56 |[GB/T894.1-20061548 circlip 15 1
57 |1C26.1108.0001 clutch drum housing 1
58 | GB/T2671.220060988 screw M6x20 4
59 |[C43.0108.0002 Shock absorber bushing 1
60 |[C43.0108.0004 clamp RH 1
61 |[C43.0108.0003 clamp LH 1
62 | GB/T2671.220061082 screw M5x25 2
63 | GB/T2671.220060990 screw M5x12 1
64 | GB/T2671.220061129 screw M5x52 2
65 |C26.1401.0002 muffler cover 1
66 |[G26.1212.0301 eyelet 2
67 |[C26.1405.0100 muffler 1
68 |[C26.1101.0005 gasket \ muffler 1
69 |C26.0101.0006 gasket \ muffler 1
70 | GB/T2671.220061134 screw M4x12 2
71 [C26.1101.0007 gasket, air inlet pipe 1
72 |1 C26.1101.0100 admitting pipe 1
73 |[C43.1101.0007 gasket, muffler 1
74 |GB/T818 head screw M4x6 1
75 | GB/T2671.220060868 screw M5x20 2
76 [C26.1101.0004 gasket \ carburetor 1
77 [C26.1101.0300 carburetor 1
78 |C26.1104.0000 Air filter assembly 1
79 [C26.1104.0001 Air filter base 1
80 |[GB/T2671.220061025 screw M5x45 2
81 |C26.1104.0003 Filter, cartridge 1




No. Part number Description Qty
82 |(C26.1104.0002 air filter cover 1
83 |C43.1107.0101 fuel tank cover 1
84 |C43.1107.0103 gasket rubber 1
85 |C43.1107.0102 plate 1
86 |(C26.1107.0001-1 fuel tank 1
87 |C43.1107.0002 ring, rubber 4
88 |[C26.1101.0003 fuel tank housing 1
89 | GB/T2671.220061082 screw M5x25 4
90 |A45.0111.0200 balancer 1
91 |C43.1107.0006 air tube, EPA 1
92 |C43.1107.0004 fuel line, EPA 1
93 |[(C43.1107.0005 Oil tube, EPA 1
94 |[C43.1107.0003 retainer . fuel tube 1
95 |A45.0102.0103 fuel line clamp spring 1
96 |A38.0311.0500 filter fuel 1
97 |C26.1105.0301 heat shield 1
98 |E44.0110.004 sleeve, heat shield 1
99 | GB/T845-20051789 self-tapping screw ST4x5 1




